
PERMIT NO. OK0046087                FACT SHEET    Page 1 

 

NPDES PERMIT NO. OK0046087 

FACT SHEET 
 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION 

SYSTEM (NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED 

STATES 

 

APPLICANT 

 

Choctaw Nation of Oklahoma WWTP - Hochatown  

3651 Big Lots Parkway 

Durant, OK 74701  

 

ISSUING OFFICE 

 

U.S. Environmental Protection Agency 

Region 6 

1201 Elm Street 

Dallas, Texas 75270 

 

PREPARED BY 

 

Quang T. Nguyen 

Environmental Engineer 

NPDES Permits & Technical Branch (6WQ-P)  

Water Division 

VOICE: 214-665-7238 

FAX:   214-665-2191 

EMAIL: Nguyen.quang@epa.gov 

 

DATE PREPARED 

 

July 5, 2022 

 

PERMIT ACTION 
[...]
and R2 (i.e., assimilative capacity under baseline conditions).   

 

The Yashoo Creek water quality under the future permitted discharge capacities (i.e., 

creek water quality at the downstream R2 station) is represented by a steady-state, mass-



PERMIT NO. OK0046087                FACT SHEET    Page 15 

 

balance of data collected on the discharge effluent and creek at the upstream (R1) 

monitoring location.  The downstream water quality was determined from the following 

equation:   

 

                 CR2 = (CR1 x QR1 + CEffluent x QEffluent) 

                  (QR1 + QEffluent) 

 

Where: 

QR1        = Receiving stream critical low flow 

QEffluent   = Facility design flow (0.095MGD) 

CR1        = Parameter concentration at upstream of the outfall  

CR2        = Parameter concentration at downstream of the outfall  

CEffluent  = Effluent concentration 

 

To assess the significance of any lowering of the water quality, EPA calculated the 

change in the assimilative capacity, on a constituent-specific basis, for Yashoo Creek.  

The available assimilative capacity at baseline condition (AACBaseline condition) is the 

concentration increment between the ambient water quality and the water quality 

standard (WQS).   

 Available Assimilative Capacity (AAC) = (WQS – CR2)         at baseline condition 

The percentage of assimilative capacity used is calculated as the change in downstream 

constituent concentration, measured at R2, divided by the available assimilative capacity 

under baseline condition.   

% AAC Used = 100 x (CR2 Proposed condition - CR2 Baseline condition) / AACBaseline condition 

OWRB conducted a water quality monitoring study for Yashoo Creek during 2010- 2011.  

The collected data (e.g., flow, dissolved oxygen, temperature, turbidity, pH, ammonia, 

etc.), some of which (i.e., flow, DO) were used for the antidegradation analysis, are 

shown in Table 3 below.   

 Table 3: OWRB Field Monitoring Study Data (2010-2011) 

PARAMETERS  

June 15, 2010 

Data 

February 15, 2011  

Data 

Phaeophytin - Periphyton (attached) Extractable 20.8 mg/m3 120 mg/m3 

Lead Dissolved 0.15 ug/L --- 

Specific conductance   200 uS/cm 270 uS/cm 

Total hardness Unfiltered 38 mg/L 54 mg/L 

Total Nitrogen, mixed forms Unfiltered 0.79 mg/L 0.32 

Potassium Total 1.87 ug/L 1.75 ug/L 

Magnesium Total 2.87 ug/L 3.51 ug/L 

Chromium Total --- 1.82 ug/L 



PERMIT NO. OK0046087                FACT SHEET    Page 16 

 

Chlorophyll a - Periphyton (attached) Extractable 5.98 mg/m3 41.1 mg/m3 

pH   7.45 7.42 

Turbidity Total 10 NTU 8 NTU 

Silver Dissolved 0.08 --- 

Kjeldahl nitrogen Total 0.39 mg/L 0.11 mg/L 

Cadmium Dissolved --- 14.2 ug/L 

Salinity   0.1 g/L 0.13 g/L 

Total dissolved solids   132 mg/L 176 mg/L 

Copper Dissolved 5.7 ug/L 0.83 ug/L 

Dissolved oxygen (DO)   10.72 mg/L 12.09 mg/L 

Phosphorus Total 0.054 mg/L 0.017 mg/L 

Alkalinity, Phenolphthalein (total 

hydroxide+1/2 carbonate) Unfiltered 0 mg/L 0 mg/L 

Nickel Dissolved 1.08 ug/L 1.12 ug/L 

Temperature, water   20.3 oC 7.11 oC 

Iron Total 947 ug/L 440 ug/L 

Total dissolved solids Dissolved 72 mg/L 88 mg/L 

Pheophytin a Extractable 1.12 mg/m3 0.69 mg/m3 

Calcium Total 10.9 ug/L --- 

Alkalinity, total   23 mg/L 36 mg/L 

Chlorophyll a, corrected for 

pheophytin Extractable 1.13 mg/m3 3.75 mg/m3 

Barium Total 35.6 ug/L 31.5 ug/L 

Sulfate Unfiltered --- 13.3 mg/L 

Sodium Total 3.27 mg/L 4.58 mg/L 

Inorganic nitrogen (nitrate and 

nitrite) Unfiltered 0.4 mg/L 0.21 mg/L 

Zinc Dissolved 6.28 ug/L 24.7 ug/L 

Ammonia Unfiltered 0.05 mg/L 0 mg/L 

Flow   1.92 cfs 6.16 cfs 

 

The antidegradation analysis defaults to the lowest measurable flow (i.e., the critical 

condition when there is receiving water quality present to protect). No flow data for 

upstream of Yashoo Creek is available because the stream is currently not gauged by any 

agency. Thus, the critical low flow, 7Q2, cannot be determined.  For assimilative capacity 

determination, EPA used the flow data collected during the OWRB monitoring study and 

a recommended critical low flow of 1 cfs (OAC 785:45-5-12).  

Minor facilities are found unlikely to discharge toxic pollutants in amounts that would 

impact state water quality standards based on EPA’s information published as 

“Evaluation of the presence of Priority Pollutants in the Discharges of Minor POTW’s “ 

(June 1996).  Yashoo Creek does not have site-specific in-stream water quality standards 

for BOD5 or CBOD5, TSS, ammonia, percent removal, oil and grease, etc. No 



PERMIT NO. OK0046087                FACT SHEET    Page 17 

 

assimilative capacity determination was done for toxic pollutants nor for parameters 

having no specific water quality standards. The EPA did an assimilative capacity 

determination for DO. The results of the analysis indicate Choctaw Nation-Oklahoma 

WWTP discharge would lower Yashoo Creek water quality more than the EPA 

recommended 10% assimilative capacity reduction significance threshold for DO for 

different flows (see Table 4 below). The exceedance of 10 % assimilative capacity 

reduction significance threshold for DO warrants further analysis.  EPA conducted a 

socioeconomic analysis based on the feasibility study submitted by the Choctaw Nation- 

Oklahoma to evaluate the justification for lowering the water quality in Yashoo Creek.   

Table 4:  Percentage of Assimilative Capacity Determination Results 

Low 

Flow 

(cfs)

Effluent 

Limits 

(mg/L)

Plant 

Design 

Flow 

(cfs)

Ambient 

Parameter 

Concentration 

(mg/L)

WQS 

(mg/L)

Parameter 

Concentration 

@ R2 

(Baseline) 

(mg/L)

Parameter 

Concentration 

@ R2 

(Proposed) 

(mg/L)

Available 

Assimilative 

Capacities 

(AAC)

% AAC 

used

1 5 0.6987 10.72 6 10.72 8.3673 -4.7200 49.8457

1.92 5 0.6987 10.72 6 10.72 9.1938 -4.7200 32.3340

6.16 2 0.6987 12.09 6 12.09 11.0621 -6.0900 16.8781  

 

b) Feasibility Evaluation  

The State and federal antidegradation policies require the evaluation of alternatives to the 

proposed project that would reduce or eliminate any potential substantial lowering of 

water quality. The Choctaw Nation-Oklahoma has been evaluating and planning the new 

wastewater treatment plant for several years.  Several alternatives considered in the 

Choctaw Nation’s planning process would reduce or eliminate the lowering of water 

quality, for certain constituents, resulting from new development discharge. Each 

alternative was assessed for feasibility in implementation, its effectiveness and 

implementation costs. The alternatives evaluated for the antidegradation analysis are: 

 

i. Wastewater Disposal without treatments (WDWT) 

ii. Total Retention Lagoon System (TRLS) 

iii. Land Application and Lagoon System (LALS) 

iv. Flow Through Lagoon System (FTLS) 

v. Export wastewater to Broken Bow POTW (BBPOTW) 

vi. Mechanical WWTP 

 

Choctaw Nation’s planning process eliminated alternatives if the risk for noncompliance 

with NPDES requirements was unfavorable.  In addition, if cost was high or very high 

with marginally favorable noncompliance risk, then such alternatives were eliminated 

(i.e., high cost of raw wastewater export to BBPOTW). The cost and infeasibility of 

treatment systems led to Choctaw Nation of Oklahoma adoption of a mechanical WWTP 

as the proposed project.  



PERMIT NO. OK0046087                FACT SHEET    Page 18 

 

1. Nonviable Alternatives  

The WDWT, TRLS, LALS and FTLS are not considered as viable alternatives for 

treating new development’s wastewater due to noncompliance issues, local weather 

conditions, lack of a suitable application sites, and insufficiently wastewater treatment 

performance, respectively. Wastewater disposal without treatments would violate EPA 

regulations involving discharge of wastewater into the environment. In McCurtain 

County, OK, the 90th percentile annual precipitation of 67.41 inches exceeds the average 

pan evaporation rate of 65 inches (OAC 252:656-11-2). This leaves no ability to reliably 

dispose of the excess wastewater flows created by the new development thru using a 

TRLS, whose primary function is to use evaporation to remove wastewater. LALS cannot 

be applied to treat wastewater from the new development since there are no suitable 

application sites locally for a land application system. The available land owned by the 

Choctaw Nation of Oklahoma and adjacent to the proposed Resort is hilly with slopes of 

12-20 percent.  These are not suitable for a land application system due to increased 

runoff rates (OAC 252:627-3).  Meanwhile, the flow through lagoon system which 

provides facultative lagoon treatment will not be able to sufficiently to treat effluent to 

meet the imposed effluent permit limits needed to discharge to a receiving stream. It can 

only provide discharge effluent concentrations of 30 mg/L BOD and 90 mg/L TSS. 

Choctaw Nation of Oklahoma did not conduct any further evaluations (i.e., costs and 

other impacts) for these alternatives since they are not viable. 

2. Viable Alternatives 

The closest centralized wastewater treatment and disposal system is in Broken Bow, 

approximately 9.6 miles south of the resort site. A viable alternative is to export the new 

development’s wastewater to existing Broken Bow Publicly Owned Treatment Works 

(BBPOTW).  This would have the ability to eliminate any potential lowering of water 

quality in Yashoo Creek.  Choctaw Nation of Oklahoma evaluated multiple routes to 

convey wastewater generated from the proposed development site to BBPOTW via 

conventional gravity sanitary sewer lines and lift stations for treatment and discharge into 

an unnamed tributary of Yanubbee Creek.  Additional flow/loading impact on the 

existing BBPOTW was also evaluated. Project costs have been calculated to varying 

degrees of detail. Estimated costs of construction for the various conveyance 

schemes/options ranged from $8.1 million up to $38.6 million. 

Another considered viable alternative is to construct a mechanical wastewater treatment 

plant to treat the wastewater produced from the proposed resort. The proposed 

wastewater treatment plant will be consisted of headworks equipped with bar screens, 

flow equalization basin, influent/effluent flow measurements, a splitter box, 2 aeration 

basins, 2 secondary clarifiers, 2 aerobic digesters, 2 dewatering boxes, 2 UV channels 

and post aeration. Estimate costs of construction for the proposed Choctaw Nation of 

Oklahoma WWTP- Hochatown is approximately $6.1 million.  



PERMIT NO. OK0046087                FACT SHEET    Page 19 

 

Using a mechanical treatment plant in comparing to having wastewater export to 

BBPOTW is the most cost-effective method for treatment of wastewater produced by the 

new development. The proposed mechanical treatment plant offers a treatment process, 

takes up minimum space and treats wastewater to a higher effluent quality level than 

compared to non-mechanical means.  Furthermore, having BBPOTW treat new 

development’s wastewater to eliminate any incremental degradation of water quality in 

Yashoo Creek would not eliminate the need to meet water quality objectives in another 

surface water body, may not reduce loadings to downstream portions of the watershed.  

For instance, the addition of 0.095 MGD new development flow to the BBPOTW 

discharge, having a design flow of 1MGD, would require improvements to the BBPOTW 

and potentially result in lowering of water quality of the unnamed tributary of Yanubbee 

Creek, which is a tributary of the Little River. 

c) Socioeconomic Considerations 

The Choctaw Nation of Oklahoma plans to construct a new Casino/Resort near 

Hochatown Oklahoma. The project will also include amenities such as a fueling station, 

convenience store and exterior entertainment venue.  The new development would 

accommodate planned and approved growth in the area by creating jobs for both Tribal 

and non-tribal residents in the area and ultimately improving quality of life and standard 

of living.  Such growth strengthens the economic status (via tax basis, etc.) of the 

township and County, and provides improved community services and retail benefits to 

Tribal and non-tribal residents. The areas including McCurtain County and its 

surrounding counties have a combined population of 192,871 with a total regional 

employment number of 79,100.  Over the last five years jobs have decreased by 2,103.  It 

is anticipated the new development will create numerous new jobs for the areas.  

Specifically, an estimate of 2,012 jobs in various trades generating $79 million in wages 

and benefits will be created during the resort construction.  When completed, the resort is 

anticipated to create 347 full time positions within the Choctaw Nation, which are 

projected to generate an annual payroll of $13.5 million along with benefits and 187 

additional indirect jobs in the area, which are projected to generate an additional $5.5 

million in wages and benefits to the area.  

Hochatown currently is an unincorporated rural community, with no centralized 

governing body.  The Hochatown area has no centralized wastewater collection and 

disposal system.  The new development cannot provide these opportunities without the 

ability to collect, treat and dispose of wastewater. 

d) Antidegradation Analysis Findings 

The extent of water quality impacts from the proposed Choctaw Nation of Oklahoma 

WWTP-Hochatown project were primarily assessed based on cumulative assimilative 

capacity utilization – on a mass balance (concentration-based) approach for dissolved 

oxygen parameter. The use of available assimilative capacity for DO constituent exceeds 



PERMIT NO. OK0046087                FACT SHEET    Page 20 

 

the EPA recommended threshold for a detailed review of the socioeconomic benefits of 

the proposed project regarding the lowering of Yashoo Creek water quality.    

Wastewater components with potential to affect DO concentrations include biochemical 

oxygen demand/carbonaceous biochemical oxygen demand (BOD/CBOD) and ammonia.  

In aquatic environments, DO is reduced as BOD/CBOD is introduced/increased, or 

through oxidation of ammonia to nitrite and nitrate.  Re-aeration of downstream waters 

due to physical processes and photosynthesis tends to offset the oxygen demand of 

effluent as it flows downstream.  The proposed facility discharge could potentially lower 

Yashoo Creek’s water quality with respect to DO in the future. To ensure no excursion of 

downstream State’s DO water quality standards for the cool water aquatic community 

designated use, the proposed NPDES permit contains the following limitations in Table 5 

for carbonaceous biochemical oxygen demand (CBOD5), ammonia, as nitrogen (NH3-N), 

and DO.    

Table 5: Effluent Limitation  

Season  CBOD5 NH3-N DO (minimum) 
Summer (Jun 1 – Oct 15) 15.0 mg/L 7.0 mg/L (2) 5.0 mg/L 

Spring (Mar 1 – May 31) 18.0 mg/L 12.0 mg/L (2) 6.0 mg/L 

Winter (Oct 16 – Feb 28) 25.0 mg/L (1) 15.4 mg/L (2) 2.0 mg/L 
Footnotes: 

(1)    The secondary treatment TBEL of 18 mg/L CBOD5 for a discharge to an unnamed tributary is more stringent than 

the Winter limit of 25.0 mg/L.  EPA proposes limits for CBOD5 of 15.0 mg/L (Summer), 18.0 mg/L (Spring), 

and 18.0 mg/L (Winter). 

(2)    The NH3-N concentrations based on stream segment specific WQS are more stringent than DO-based monthly 

average ammonia limits of 7 mg/L (Summer), 12 mg/L (Spring), and 15.4 mg/L (Winter). Mass loadings will be 

recalculated based on the more stringent concentrations. See Part V.2.b above. 

 

 

Choctaw Nation-Oklahoma has been examining several designing options for the 

proposed facility to ensure that the proposed WWTP will, at the minimum, comply with 

the proposed NPDES permit limitations for DO, CBOD5 and NH3-N. Because future 

expected operations of the plant will achieve compliance with NPDES permit 